Rio Alto Water District

22099 River View Drive # Cottonwood, CA 96022
Phone: (530) 347-3835 @ Fax: (530) 347-1007 © Website: www.rawd.org

Agenda for the Six Hundred and Sixty Fifth Regular Meeting of the Board of Directors of the
Rio Alto Water District to be held on Wednesday, February 19, 2025 at 6:30 p.m., in the District
Board Room.

1. Public Comment. INFORMATION

This is the time set aside for citizens to address the Board on
matters not on the agenda or that are on the consent agenda.
Comments should be limited to matters within the jurisdiction

of the Board. If your comments concern an item shown on the
agenda, please address the Board after that item is open for
public comment. By law, the Board cannot discuss or take action
[...]
contaminants have negative health and environmental implications. These groups of man-made
chemicals can be found in a wide range of consumer products from food wrappers to Teflon
coatings, to fire extinguishing foam and wastewater biosolids. The MCL was established at 4
parts per trillion (ppt). The District had these tests performed in late 2024 and Wells 4,5, & 6 all
tested non-detect. Had those tests come back detectable above the MCL it would have forced the
District to treat it’s wells. The District will be doing repeat samples as required in April of 2025,

In 2023, the District complied with the enhanced Lead & Copper rulings that required the
District to assess all properties built before 1986 for lead and copper piping leading from the
meters to the homes. The District did not find any residential lead and copper.

Another constituent of concern is microplastics. Microplastics have been detected in drinking
water, beer and food products, including seafood and table salt. In'a recent study of eight
individuals from eight different countries, microplastics were recovered from stool samples of
every participant. The MCL and testing procedures have not been established yet, but they are
currently assessing this.



33

6.0 WATER STORAGE......c.cooviviieniniranniiennns bereresrererenesiseerrinsatasisteasinns 33-34

6.1 While the production of water may be attainable, it is necessary to have adequate storage to
support that production. Table 6.1.1 below indicates the current water storage capacity for Rio
Alto Water District:

Table 6.1.1
Current Tank Storage
Tank Name Location Construction | Storage Capacity
Year
2B -Large Well 3 Site 1991 1.349 mg
Tank River View SW
2A -Medium Well 3 Site 1969 500mg
Tank River View SW
1A- Tank near | River View N 1969 .100mg
booster station
1B- Tank Well 5 Site 2006 200mg
Rio Alto Dr.
SW
: Total: 2.149mg

Reservoirs should have adequate capacity to provide continuous domestic flow in the event of a
disruption of the reservoir refilling system. They must also have adequate storage to provide
anticipated fire flows for a reasonable duration. California Waterworks Standards state that
at all times a public water system’s water source(s) shall have the capacity to meet the
system’s maximum day demand (MDD). For systems with 1,000 or more seivice
connections, the system shall be able to meet 4 hours of peak hourly demand (PHD) with
source capacity, storage capacity, and/or emergency source connections. (CCR, Title 17)
Based on those requirements, the current minimum required storage for the District is .936MG.
(.234(PHD) x 4hrs). Table 6.1.2 shows the estimated necessary storage using the California
Water Works Standards (in million gallons):

Table 6.1.2
Minimum storage requirements per California Waterworks Standards
2024 2030 2035
Minimum 0.936MG 1.032MG 1.120MG
Storags
Regquirement
4hrs{PHD)
Existing 2.149 2.149 2.149
Storage
Remaining +1.213 +1.117 +1.029
Capacity




34

While that may be the minimum storage requirement per California Waterworks Standards, it is
more prudent to consider other factors when computing storage requirements. Engineers
recommend storage to be calculated with several different factors such as equalizing storage,
emergency storage and fire flow storage.

Equalizing storage is the amount of water needed over and above the maximum daily demand
rate (24-hour average) to satisfy peak demands of the day. This is often found to be between 15
and 20% of the MDD, and engineering practice is to use 20% for design purposes.

Fire storage is usually based on the theoretical amount that could be used to combat a major fire
in the high value district.

Emergency Storage is the amount of water necessary to continue service in the event of power
failure or some other failure of the supply system. This is usually assumed to be the MDD rate
multiplied by some interval of time that might occur during a power outage.

Recommended storage is typically equalizing storage plus the larger quantity of either fire
storage or emergency storage.

Equalizing Storage: 0.20 x MDD

Emergency Storage: .30 x MDD

Fire Flow Storage: 3000 GPM x 5 hrs (Per Tehama County, required
amount through build out of all existing approved
lots, Up to 2,470 lots and a population of 10,470).

This formula is computed as the sum of equalizing storage plus the greater of emergency storage
or fire flow storage. Table 6.1.3 projects future storage requirements based on the engineer’s
preferred formula. '

Table 6.1.3
Recommended Storage Requirements in Million Gallons

2024 2030 2035
Equalizing Storage{ ES)(20%o0f MDD) 0.448 0.494 536
Emergency Storage(EMS)(30% of MDD) 0.672 0.741 805
Fire Flow Storage(FFS) 000 000 900
Subtotal= ES + >of EMS or FFS 1.348 1.394 1.436
Existing Storage 2.149 2.149 2.149
Remaining Capacity 0.801 0.755 0.713

Note there is a considerable discrepancy between the minimum required storage from
Department of Public Health and engineering professional’s recommendations. Engineering
recommendations take into account that it is more economical and reliable to provide stored
water supply needed during fire demands, peak demands in excess of MDD, and in the event of
an emergency such as a power outage. The District has adequate storage until the year 2035.



35

Chapter 7.0 WASTE WATER SYSTEM FACILITIES .....cocooeciieeerrmreenasesnsnsaenessssnsins 35-40
7.1 Collection System:

The District was required by the California State Water Resources Control Board (SWRCB) to
prepare a Sewer System Evaluation and Capacity Assurance Plan in 2009 (2009 SE &CAP).
This document was prepared by PACE Engineering with assistance from District staff. The SE &
CAP is to determine hydraulic capacity of key sanitary sewer systems for peak flow conditions.
The SE & CAP prepared by PACE is attached to this report for reference. The report evaluates
the capacity of the collection system for long range planning. PACE’s evaluation examines the
years 2009 through 2029.The growth factor for the wastewater treatment plant and the
collections system will be based on the average annual increase in Household equivalents of the
last ten year period of 1.15%. The Rio Alto sewer system currently consists of approximately
73,100 feet of collector sewers and 11,500 feet of 12 inch to 30 inch main interceptor sewers.
Collector sewers are generally 4 to 10 inches in diameter and are used to collect wastewater from
the building laterals. The main branches of the collections system, typically called interceptor
sewers convey the wastewater to the treatment facility, (SE&CAP)

7.2 Wastewater Treatment Plant Capacity:

The District was issued a Cease and Desist Order by the Regional Water Quality Control Board
on September 23, 2010 on the NPDES permit to Discharge the effluent to the Sacramento River.
The District hired an engineering firm to evaluate our alternatives. After careful consideration,
the District chose to eliminate the NPDES discharge to the Sacramento River and change to land
discharge. To accomplish this change and ensure reliability, it was necessary to purchase land,
make improvements to the existing facilities, install a two-mile pipeline, construct a second
clarifier, upgrade the effluent pumps, upgrade all of the electric at the WWTP, create 4 ponds
with walking trails, and install backup generation. The discharge is now subject to a Report of
Waste Discharge (ROWD) instead of a NPDES permit. NPDES permits are subject to review
and renewal every five years and the ROWD is subject to review every ten years. According to
the Preliminary Engineering Report (PER) prepared by the project engineers, the project
increased operations capacity of the Wastewater Treatment Plant as reported in Table 7.2.1:

Table 7.2.1
Design Criteria Capacity before & after Project

WWTP Original | Existing WWTP Proposed WWTP

Description Design Operations Operations
Estimated Population 6400 2000 4180
Plant Capacity (MGD)

ADWEF .64 13 27

PWWF - 67 1.0
Raw Sewage Loadings

Biochemical oxygen demand 200 150 150

(BODS5) mg/l




36

Lb/Day @dADWF - 160 340
Suspended Solids mg/L 250 165 165
Lb/Day (@ADWF - 180 370
Headworks
# of comminutors 1 1 1
Comminutor Max Cap.(MGD) 5.0 5.0 5.0
Number of barscreen Channels 1 1 1
Bar Screan Channel Width 24 24 24
Oxidation Ditch
# of oxidation ditches 1 1 1
Water Depth 7 7 7
Effective Water Volume (cf) 38,000 38,000 38,000
Effective Water Volume (Gal) 284250 252000 252000
Organic Loading lbs - 4.8 10.1
Bod/1000 cf) @ADWF
Hydraulic Detention Time Hr - 46.5 22.4
{@ADWEF
@ PWWF - 9. 6.
Oxygen Supplies (Lbs/day) @ - 1080 1080
ADWF
Rotors (NO.) 2 2 2
Secondary Clarifier
Circular Clarifier Diameter (ft) 1@36 1{@36 2@36
Effective Water Depth (Ft) 8.0 8.0 8.0,14.0
Surface Arca of Clarifier (SF) 1017 1017 2030
Overflow Rate CGPD/SF 630 660 490
(@PWWF
Effective Volume (CF) 8140 8140 22375
Effective Volume (Gal) 60880 60880 167360
Dentention Period (Hr) 2.3 22 4.
@PWWF
Secondary Effluent Holding | 1 1
Pond
Capacity (Gal) 211,000 180,000@5 ft 180,000 @51t
Detention Period (Hr) 7.9 6.5 4.3
Secondary Effluent Pumps 2 2 2
Capacity per pump 300 300 700
TDH (Ft) 70 70 100
Hp per pump 7.5 7.5 30
Pressure Sand Filters
Number 1 3 3
Capacity per pump (Gpm) 450 450 450
Total Filter Bed Area (SF) 90 130 130
Filter rate (GPM/SF) 4.9 3.63 3.6

@PWWF




37

Return Sludge Pump
Number : 2 2 2
Capacity per pump (GPM) 450 450 450
Head of pump (Ft) 28 28 28
H.P. per pump 7.5 10,7.5 10,7.5
Chlorination Chamber
Number 1 1 1
Average Water Depth 10 10 10-inch Force Main
will be utilized in
addition to existing
Volume (CF) 7,500 7,500 6,500
Volume (Gal) 52,550 52,550 49,000
Dentention Period (Hr) 1.97 1.9 1.5
- (@PWWF
Chlorinators
Number 2 2 2
Capacity per Chlorinator(Gal - 60,24 60,24
NaOCl/day)
Total Capacity (Gal - 84 84
NaOCl/day)
Sludge Drying Beds
Number 1 5 9
Area (SF) 6,400 13,720 20,920
Wetlands
Total Area 1 1 78
Total Wetted Area (Acres) - - 50
Surface Loading Rate - - 0.2

With the completion of the Wastewater Treatment Plant and Wetlands Project, PACE
Engineering’s study indicates the capacity in the sewer treatment plant and its components will
be adequate for the entire build out of the current approved tracts with Tehama County. Table
7.2.2 represents the average dry weather flow (ADWEF) and the peak wet weather flows (PWWF)

for the last 10 years:

Table 7.2.2
Average Dry Weather Flows/Average Peak Wet Weather Flows
Year ADWF (MG) | PWWF (MG) | Total Annual Flow |- Total Household
Equivalents

2015 0.102 0.427 42.477 834
2016 0.113 0.705 59.320 840
2017 0.119 0.850 65.651 850
2018 0.115 0.598 54.206 869
2019 0.118 0.986 70.778 382
2020 0.125 0.576 50.466 901




38

-1 2021 0.114 0.748 56.975 918
2022 . 0.114 1.110 49.818 929
2023 0.111 0.914 68.681 932
2024 0.116 1.022 71.577 ' 939

Using the data from Table 7.2.2 the average ADW, PWWF and annual flows for the last ten
years are:

10 Year Average Flows
ADWF (MG) 0.1147
PWWEF (MG) 0.793
Average Annual | 58.895

Table 7.2.3 reflects the projected ADWF and PWWF based on annual increase in number of
Household Equivalents:

Table 7.2.3
Projected ADWF and PWWF with 1.15% annual increase in HE Equivalents
Year 2024 2030 2035
ADWFEF 0.116MG 0.126MG 0.127MG
PWWF 1.022MG 1.095MG 1.159MG
Average Annual flow 71.57TMG 76.66MG 81.171MG
Estimated Connections HE’s 939 1006 1065

7.3. Connections and Capacity:

The District has several different types of sewer connections that are charged at different rates.
A normal residence is charged 1 sewer connection fee and one sewer bimonthly charge. A few
residences that were not initially in the Improvement District #1, but were able to make grade to
the closest manhole, were allowed to extend the sewer line (sewer extensions) to their property
down the easement. These customers were charged an additional capacity expansion fee but
effective 2024 they pay the same monthly rate. In addition, the District allowed several Low
Pressure Systems to be installed. These customers were either cases of septic or perk pit test
failures that would have deemed the property uninhabitable or unbillable. These customers were
subject to capacity expansion fees and slightly higher connection fees. There is an additional
annual charge to flush the lines so the monthly fees are slightly higher than regular sewer
monthly charges. Sewer connections are classified in the following Table 7 .3.1:



39

Table 7.3.1
Sewer Connection Classifications 2024
Sewer Type Billcode | Household # of # of
Equivalents | qwellings | household
equivalents
Standard Residential E 1 870 R70
Sewer
Standard Duplex $ 2 13 26
Standard Triplex t 3 1 3
Sewer Extension N 1 15 15
Low Pressure Residential P 1 18 18
Sewer
Low Pressure Duplex D 2 2 4
Sewer
Commercial Sewer O 1 2 2
Y Sewer Charge e 172 2 1
923 939

The change in sewer Household Equivalents for the past decade is shown in Table 7.3.2:

Table 7.3.2

RAWD 10 Sewer Connection History

Calendar New New Non- Total HE % Increase
Year Connections | Residential | Equivalents HE
Connections | Connections | Equivalents
BBE: 807 1 824
2015 10 0 835 1.21%
2016 6 0 841 0.71%
2017 10 0 851 1.19%
2018 19 0 870 2.23%
2019 13 0 883 1.49%
2020 19 1 902 2.15%
2021 17 0 919 1.88%
2022 11 0 930 1.19%
2023 3 0 933 0.32%
2024 6 0 939 0.64%
Totals: 921 2 939

*= Lake Club, RAWD and Lake California Church
** Average annual growth in HE Equivalents 1.15%




7.4 Lift Station Facilities:

40

Currently, the District’s collection system has seven lift stations that serve to pump wastewater
from low lying areas to the inceptor sewers. There are two large lift stations (capacity over
IOMGD and 5 smaller satellite lift stations that serve small subservice basins. The following
Table7.4.1 from the SE & CAP Report lists the lift station design capacities:

Table 7.4.1

RAWD Lift Station Capacity

Lift Station Pump Type Number of Current Estimated Estimated
Pumps Eftective Peak Wet Peak Wet
Capacity Weather Flow | Weather Flow

(MGD) 2009 2029
] Dry Pit 2 1.06 961 1.170
2 Dry Pit 2 91 561 662
3 Submersible 2 25 027 .069
4 Submersible 2 24 011 .029
5 Submersible 2 2T 007 014
6 Submersible 2 36 .054 .092
7 Submersible 2 19 004 008

Based on the information provided in the SE & CAP report, all lift stations with the exception of
lift station #1 appear to have adequate peak wet weather flow capacity until beyond the year
2029. Lift station #1 reaches its peak wet weather flow in the year 2019. The District should
begin evaluating the cost to increase the capacity of lift Station #1. Both lift station #1 and lift
station #2 were constructed with the ability to add a third pump to increase capacity. It appears
the balance of the collection system has the capacity to meet peak wet weather flows through the
year 2029.

In order to prepare the 2009 SE&CAP report, District Engineering staff reviewed the collection
system mapping and confirmed pipe size, slope, length and material for input into modeling
software. Staff from PACE conducted a field study during a rain event to obtain information for
the hydraulic model study to determine the amount of wastewater flow and Infiltration and
Inflow (I&I) into the system as required by SWRCB. A Hydraulic Model Sewer Capacity and
Flow Summary was prepared and is included in the SE & Cap report found at the end of this
report.




41

Chapter 8.0 WASTE WATER OPERATIONAL DEMAND .....ccovviiiiniiennnninnann. 41-42
8.1 Existing Sewer Operations:

Raw sewage 1s pumped from Lift Station #1 to the headworks of the Wastewater Treatment
Plant. Once received at the headworks, the sewage is processed through the muffin monster
which grinds the solids. The sewage proceeds to the oxidation ditch where air is added to the
solution through the aeration brushes, Providing aeration to the treatment process promotes
bacterial growth to dissolve the solids and produce effluent. The effluent leaves the oxidation
ditch through pipes and valving and goes to a clarifier where the solids settle to the bottom of the
clarifier allowing the clear effluent to overflow out of the clarifier to the lauder where chlorine is